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Test Report Verification

MONITOR AUDIO LTD

Appllcar_lt. Unit 2, 24 Brook Road, Rayleigh, Essex England SS6 7XJ
Address: . .
United Kingdom
Manufacturer: MONITOR AUDIO LTD
Address: Unit 2, 24 Brook Road, Rayleigh, Essex England SS6 7XJ
United Kingdom
Factory: Premium Loudspegkers (Huiz'hou') Co._, Ltd. . '
Address-' Tymphany Industrial Area, Xin Lian Village, Xin Xu Town, Hui Yang
' District, Hui Zhou City, GuangDong, China.
E.UT: Audio Amplifier

Model Number:

airstream A100

Power Supply: AC 100-240V 50/60Hz
Test Voltage: AC 120V/60Hz
Trade Name: MONITOR AUDIO Serial No.. -

Date of Receipt:

Feb.1, 2013 Date of Test: Feb.1~25,2013

FCC Rules and Regulations Part 15 Subpart C:2011

Test Specification:  ANSI C63.4:2003
KDB 558074
The device described above is tested by EST Technology Co., Ltd.. The
Test Result: measurement results were contained in this test_re_p_ort and EST
’ Technology Co., Ltd. was assumed full responsibility for the accuracy and
completeness of these measurements. Also, this report shows that the EUT
to be technically compliance with the ETSI EN FCC Rules and
Regulations Part 15 Subpart C requirements.
This report applies to above tested sample only and shall not be
reproduced in part without written approval of EST Technology Co., Ltd.
Date: Feb.27, 2013
Prepared by: Tested by: Approved by:

Ada / Assistant

Lecmontn

IcemanHu / Manager

Tony.Tang/ Engineer

Other Aspects:
None.

Abbreviations: OK/P=passed

fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name :
Model Number
FCC ID

Operation frequency

Number of channel
Antenna 1l

Antenna 2

Modulation

Power Supply

Applicant

Manufacturer

Sample Type

Audio Amplifier
airstream A100
0O7VMA191811

IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.119: 2412MHz—2462MHz

11 Channels
Internal antenna, 2.2dBi Gain(numeric antenna gain 1.66)

Internal antenna, 2.2dBi Gain(numeric antenna gain 1.66)
Note: The 2 antennas is uncorrelated,

so “Directional gain = G ANT” reference KDB 662911
IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

AC 120V/60Hz

MONITOR AUDIO LTD.

Unit 2, 24 Brook Road, Rayleigh, Essex England SS6 7XJ
United Kingdom

MONITOR AUDIO LTD.

Unit 2, 24 Brook Road, Rayleigh, Essex England SS6 7XJ
United Kingdom

Prototype production

EST Technology Co.,Ltd Report No. ESTE-R1302002
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item

Standard

Results

Power Line Conducted Emission

FCC Part 15: 15.207
ANSI C63.4:2003

PASS

Radiated Emission

FCC Part 15: 15.209
ANSI C63.4:2003
KDB 558074

PASS

Band Edge Compliance

FCC Part 15: 15.247
ANSI C63.4:2003
KDB 558074

PASS

Conducted spurious emissions

FCC Part 15: 15.247
ANSI C63.4:2003
KDB 558074

PASS

6dB Bandwidth

FCC Part 15: 15.247
ANSI C63.4:2003
KDB 558074

PASS

Peak Output Power

FCC Part 15: 15.247
ANSI C63.4:2003
KDB 558074

PASS

Power Spectral Density

FCC Part 15: 15.247
ANSI C63.4:2003
KDB 558074

PASS

Antenna requirement

FCC Part 15: 15.203

PASS

EST Technology Co.,Ltd

Report No. ESTE-R1302002
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FCC ID: O7TVMA191811

2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co.,Ltd Report No. ESTE-R1302002 Page 7 of 180



FCC ID: O7TVMA191811

2.3. Assistant equipment used for test

N/A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above ground.EUT
was be set into BT test mode by Bluesuite software before test.

AC Mains

2.5. Test mode

EUT

(EUT: Audio Amplifier)

A special test software was used to control EUT work in Continuous TX mode(100% duty cycle), and
select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency

(Mpbs)(see Note) (MHz2)

IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437

11 High: CH11 2462

IEEE 802.11g 54 Low :CH1 2412
54 Middle: CH6 2437

54 High: CH11 2462

Notel: According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

EST Technology Co.,Ltd

Report No. ESTE-R1302002
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FCC ID: O7TVMA191811

2.6. Test Equipment

2.6.1. For conducted emission test

Equipment Manufacturer Model No. Serial No.  |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ~ |[ESHS30 832354 Mar,13,12 |1 Year
Artificial Mains Networ |Rohde & Schwarz ~ |ENV216 101260 Mar,13,12 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-Z2 101100 Aug.24,12 |1 Year
2.6.2. For radiated emission test(30-1000MHz)

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVS10 100004 Mar,19,12 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 |Mar,19,12 |1 Year
Bilog Antenna Teseq CBL 6111D [25872 Nov.01,12 |1 .5Year
Signal Amplifier Agilent 310N 187037 Aug,24,12 |1 Year
2.6.3. For radiated emission test(above 1GHz)

Equipment Manufacturer |Model No. Serial No. Last Cal. |Next Cal.
Temperature controller Terchy MHQ 120 May.08,12|1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.08,12|1 Year
\ector Signal Generator R&S SMBV100A [1407.6004K02 |May.08,12|1 Year
Double Ridged Horn Antenna |[R&S HF907 100276 Jan.01.13 |2 Year
Double Ridged Horn Antenna [R&S HF907 100268 Jan.01.13 |2 Year
Log-periodic Dipole Antenna |[R&S HL223 100435 Jan.01.13 |2 Year
Biconical Antenna R&S HK116 100431 Jan.01.13 |2 Year
Trilog Broadband Antenna  |Schwarzbeck |[VULB 9163 [9163-462 Jan.01.13 |2 Year
Pre-amplifer AH PAM-0118 10008 May.08,12|1 Year
Pre-amplifer R&S SCU-01 10049 May.08,12|1 Year
High Pass filter Micro HPM50111  |324455 May.08,12|1 Year
RF Cable Hubersuhner |W10.02 534096 May.08,12|1 Year
RF Cable Hubersuhner |W10.02 534123 May.08,12|1 Year
RF Cable Hubersuhner |RG 214/U 513423 May.08,12|1 Year
RF Cable Hubersuhner [RG 214/U 523455 May.08,12|1 Year

EST Technology Co., Ltd

Report No. ESTE-R1302002
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FCC ID: O7TVMA191811

3. POWER LINE CONDUCTED EMISSION TEST

3.1.

3.2.

3.3.

3.4.

Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Block Diagram of Test Setup

PC System Receiver EUT Peripheral

80cm

=~
LISN LISN B

P
<«

:50Q Terminator

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.1.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer
the block diagram of the test setup and photographs). The AC line are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

Test Result

PASS. (All emissions not reported below are too low against the prescribed limits.)

EST Technology Co., Ltd Report No. ESTE-R1302002 Page 10 of 180
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3.5. Test data

Level {dBy
0

V) Date: 2013-02-24 Time: 13:08:05

.. .-

FCC PART 156 QP

|
FCC PART 115B AV
40 ;
i Tyl
e 1l
1
H
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
J3ite no. E3ST 844 3hielded Room Data no. : 51
Limit FCC PART 15E QP LINE Phase : LIMNE
Env. / Ins. Temp:25.3'C Humi:58% Press:101.50kPa
Engineer Tony
EUT Audio Mwplifier
Power AC 120V/e0H=z
M/ airstresm 100
Test HMode TE MODE
LIS Cahle Emiszion
Freqg. Factor Loss EReading Level Limits Margin ERemark
(MHz) {dE/m) (dB) (dBuW) (dBuwv/m) (dBuv/m) (dB)

1 0.15 9.61 9.81 13.48 32.50 55.82 22.92 Lverage

2 0.15 9.61 9.81 38.07 57.49 65.582 8.33 QF

3 0.16 9.61 9.81 1z.08 31.50 55.34 23.84 Lverage

4 0.16 9.61 9.81 36.93 5E6.35 6E.34 8.99 QF

= 1.03 9.64 9.85 2.81 22.30 46.00 23.70 Lverage

3} 1.03 9.64 9.85 17.62 37.11 56.00 18.589 QF

7 .15 9.66 9.86 0.43 Z0.00 50.00 30.o0 Lverage

8 6.15 9.66 9.86 14.96 34.48 60.00 25.52 QF

9 Zz2.06 9.68 9.98 5.24 Z4 .90 50.00 25.10 bwerage

10 Zz2.08 9.65 9.98 14.10 33.76 g0.00 26.24 QF

11 Z9.68 9.67 10.06 6.47 ZA.20 50.00 23.80 Lverage

1z Z9.68 9.87 10.06 17.13 36.86 &0.00 23.14 QF

EST Technology Co., Ltd Report No. ESTE-R1302002 Page 11 of 180
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Date: 2013-02-24 Time: 13:11:58

0 Lewvel {(dBuv)

FCC PART 15B QP

L
w FCC PART 15B AV
; !
40
i
q
LTI 5 1 2 5 10 20 30
Frequency (MHz)
3ite no. EST 544 Shielded Room Lata no. : 53
Limit FCC PART 15E OQF LINE Phase : NEUTRLL
Env. / Ins. Temp:25.3'C Humi:53% Press:101.50kPa
Engineesr Tony
EUT Audio Awplifier
Power AT 1Z0V/60H=z
MSN airstresmw 100
Test Mode TX MODE
LISN Cable Emis=sion
Freg. Factor Loss Reading Lewvel Limits Margin PRemark
(MH=z) (dB/m) (dB) {(dBu¥V) (dBuv/m) (dBwv/m) (dE)
1 0.15 9.48 9.81 14.03 33.30 55.948 Z2.66 Lverage
Z a.15 9.46 9.81 37.42 56.69 65.96 9.27 2P
3 0.1 9.43 9.81 1:Z.81 3z2.10 55.85 23.585 Lverage
L 0.16 9.45 9.81 37.:20 56.49 65.65 9.16 oF
5 0.28 9.60 9.83 1.47 20.50 50.68 29.78 Lverage
& 0.28 9,80 9.83 23.:Z0 4z .83 &60. 65 15.05 QF
7 1.06 9.61 9.54 1.75 21.20 4n.00 24.80 Lverage
g 1.08 9.681 9.84 13.46 32.91 S56.00 23.09 QF
9 5.599 9.66 9.86 Z.38 21.20 50.00 Z28.10 Lverage
10 5.99 9.66 9.86 1Z.66 32.18 60.00 27.82 QF
11 23.14 9.77 10.00 5.33 25.10 50.00 21.90 Lverage
12 23.14 Q.77 10.00 19.34 39.11 60.00 20.589 2P
EST Technology Co., Ltd Report No. ESTE-R1302002 Page 12 of 180



FCC ID: O7TVMA191811

4. RADIATED EMISSION TEST

4.1. Limit
4.1.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.1.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310-2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

EST Technology Co., Ltd Report No. ESTE-R1302002 Page 13 of 180
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4.2. Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it working in test mode, then test
it. EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters
to find out the maximum emission level. Broadband antenna (calibrated bilog antenna)
is used as receiving antenna. Both horizontal and vertical polarization of the antenna
are set on test.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for
peak emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10" harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.3. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

————3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | g METER
(L)*1.0m(W) (H) ) (WOOD) |

GROUND PLANE

4.4. Test Result
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2412MHz . 2437MHz and 2462 MHz is fundamental
frequency which no limit, the limit on plots is automatically generated by the
software, it's not fundamental limit, we can't remove it.

EST Technology Co., Ltd Report No. ESTE-R1302002 Page 14 of 180
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4.5. Test Data
30-1000 MHz

0 Level (dBu\im) Date: 2013-02-23 Time: 08:14:58

FCC PART15B
-flB

40

30 224, 418, 612, 806, 1000
Frequency (MHz)
Data no. : 3

ant. ol. : WVERTICAL

FCC PART 15 B
Temp:25.6" ;Humi:56%;Pres=z:101.52kPa

Los T T T o e 7

)
Test Mode

e

A

Cable Emission
Loss Reading Lewvel Limits Margin Reamark

1 2.10 £l 24.87

i 2. 13 2z.78 30
3 ) 2. 11. ZZ.E83 43.
4 124.0%9 1 3. 12. 27.02 43.
5 l62.8%9 1 3 5. 19.38 43.
] 187.14 4 12. 25.43 43.

EST Technology Co., Ltd Report No. ESTE-R1302002 Page 15 of 180



FCC ID: O7TVMA191811

0 Level (dBuW/m) Date; 2013-02-23 Time; 08;20:47

FCCPART15E
poB

30 224, 418, 612. 806. 1000
Frequency (MHz)

3m Chamber Data no. : 4

Ant. pol. : HORIZCONTAL

3m 27137
FCC FRRT 15 B
Temp:25.6";Hami: 56%;Press:101.52kPa

Ony

: Audio Amplifier
1 AC 120V/60H=z

airstream A100

IEEE 802.11b CH1 2412TX(RNT 1)

Ant. Cabkle
Fredq. Factor Loss Reading
(HMH=z) (dB/m) (dE) (dBu

Margin Reamark

1 124 3. 6.40 2 43.50 22.37 Q
2 laz 3 11.00 24 43.50 18.58 QF
3 245 4.77 14.86 30 46.00 15.31 Q
4 293 5.21 8.54 28 46.00 19.33 Q2
5 480 6.60 a.2%9 30 46.00 15.68 QF
] 538 6.37 4.66 30 46.00 15.13 Q

EST Technology Co., Ltd Report No. ESTE-R1302002 Page 16 of 180



FCC ID: O7TVMA191811

0 Level (dBuVim) Date: 2013-02-23 Time: 08:23:55

FCC PART15B

pB

30 224, 418. 612 806. 1000
Frequency (MHz)

Data no. = 5

Ant. pol. : HORIZONIAL

| I R e

1
[
=1

: RAudio Amplifier
FPower 1 RC 120V/60Hz
M/ : airstream R10Q

Test Mode : IEEE 802.11b CHeE 2437TX(ANT

Ant. Cabkle Emis=zion
Fredq. Factor Loss Reading Lewvel Limits Margin Reamark
(HH=z) (dB/m) (dB) [dBuV) (dBuV/m) (dBuV/m) (dB) (dB)

1 laz 3.91 10.64 24.56 43.50 Q
2 227 4.51 10.60 24.57 46.00 RFE
3 245 4.77 15.43 3l.28 46.00 RF
4 293 5.21 2.24 2T.37 46.00 RF
5 323 5.4 6.31 25.63 46.00 RF
] 480.08 6.60 5.22 28,27 46.00 0]
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FCC ID: O7TVMA191811

0 Level (dBuVim) Date; 2013-02-23 Time: 08:27:22

FCCPART 158

Y s

30 224, 418, 612, 206, 1000
Frequency (MHz)

3m Chamber Data no. : &
Ant. pol. @ VERTICAL

15 B

Temp:25.6" Humi:56%Pre=3:101.52KkPa

airstream

TEEE =202

Ant. Cakle Emission
Freg. Factor Loss Margin Beamark
[MH=z) (dB/m) (dB) (dB) (dB)

1 38.73 1 2.23 24.81 15.139 Q
2 T2.68 11.19 20.14 40.00 19.86 Q
3 124.08 1 10.32 £5.05 43.50 18.45 Q
4 162.83 1 4.28 18.18 43.50 £5.32 Q
5 84.23 9.33 Z22.08 43.50 21.42 QF
g 480.08 1 6.17 I0.22 46.00 15.78 Q
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FCC ID: O7TVMA191811

0 Level {(dBu\im)

40

Date: 2013-02-23 Time: 08:33:41

FCC PART15B
-pdB.

30

M/
Test

oo s Lh RS

[

s ooy R

Mode

[T S I Y

o

TOLC 1209

224, 418. 612.

Frequency (MHz)

Data no.

Ant.

3m Chamber

3m 271
FCC PART
Temp:25.6"' ;Humi:56%;Press:101.52kFa

lony

37 ol. VERTICAL
15 B

: Audio Amplifier

O0H=z

airstream A100

2462TX (ANT 1)

Margin

(d=) (43}

2. .74 24.32 : a Q

i 13.22 22.85 4 o QF

3 10.77 25.50 43.50 QFE

3 6.17 20.0% 43.50 QFE

7 4 13.02 25.77 43.50 Q
11.08 4 6.34 22.17 46.00 Q

=

806.

BEeamark

1000

EST Technology Co., Ltd

Report No. ESTE-R1302002
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FCC ID: O7TVMA191811

0 Level (dBu\/m) Date; 2013-02-23 Time: 08:38:22

FCC PART15B
“pdB

30 224, 418, 612, 806. 1000
Frequency (MHz)
Data mo. : 8

Ant. pol. : HORIZONTAL

Test Mode : IEEE 802.11b CH11 2462TX (ANT 1)

Ent. Cable Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Reamark
(MH=z) (dE/m) (dB) (dBEn J (dE) [dE)

1 12 3.42 6.47 21.20 43.50

2 16 3.91 2.52 23.44 43.50

3 22 4.51 10.28 24.25 46.00 1.7

4 24 4.77 15.73 31.56 46.00 14.44 RQF
3 5 .21 3.03 27.18 46.00 18.82 Q
] 33 5.55 8.23 25.88 46.00 20.14 0]
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FCC ID: O7TVMA191811

0 Level (dBuVim) Date: 2013-02-23 Time: 09:10:30

FCC PART15B

B

ol

30 224, 418. 612, 806. 1000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 15

Dis. / Ant. : 3m 27137 Ant. pol. : VERTICAL
Limit : FCC PFRRT 15 B

Env. Ins. : Temp:25.6" ;Humi:56%;Pre=s=:101.52kPa

Engin

est Mode : IEEE 802.11b CH1 Z2412TX (ANT 2)

Cakle Emis=ion
Loss Level Limits Margin Reamark
[dB) [dB) (dB)

1 2.10 23, 16.70 RF
2 2.83 18. ] 21.87 RF
3 3.28 18. 43.50 25.35 QF
4 .42 25 43.50 17.77 RFE
5 3.91 18. 43.50 24 QF
] 4.118 Z2. 43.50 20 QF
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FCC ID: O7TVMA191811

[ s I i B s B O
oo
']

H/H
Test Mode

Level (dBulWim)

Date: 2013-02-23 Time: 08:12:03

Y O

FCC PART15B

3

30

Freqg.
(MH=z)

224,

3m Chamber

3m 2

FCC FRRT 1

IEEE 202.11b CH1 241

12TX (ANT 2)

Cable

(d8} (dE

Loss FEReadin

418.

612 806.
Frequency (MHz)

Data no. : 16

Ant. pol. : HORIZONTAL

Margin Reamark
(dE) (dB)

1000

[ R L BT RS O B

12
16
Z4
ze
33

153

-1 L on ki

a

Thobs OO L4 L
(FTC Y ST T T
[ Y SO PR )

Lo

[T

oo

2 43.50 22.32 QF
2 43.50 18.20 QF
3 46.00 15.50 QFE
2 46.00 15.18 QFE
2 46.00 1 2 QFE
31 46.00 1 5 QFE

EST Technology Co., Ltd
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FCC ID: O7TVMA191811

0 Level (dBul/m) Date: 2013-02-23 Time: 09;16:57

FCCPART15B

23

40 I—I
l—I

30 224, 418, 612, 206. 1000
Frequency (MHz)

ite no. : 3m Chamber Data no. 17
iz, / Ant. : 3m 27137 int. pol. : HORIZONTAL
FCC PART 15 B

Temp:25.6" ;Humi:56%,Pres=s:101.52kPa

oo e W

-
e
(=
=

Test Mode EEE 202.11b CH& 2437TX(ANT 2)

Ent. Cable Emission
Fredqg. Factor Loss EReading Level Limits Margin Reamark
(MH=) (dB/m) (dEB) ) (dBuV/m) (dBuV/m) (dB) (dB)

1 1a62.89 10.01 3.91 2,22 23.14 43.50 36 Q
2 227.88 5.486 4.51 5.91 23.88 46.00 1z Q
3 245.34 11.06 4.77 15.35 31.18 46.00 g2 9}
4 293.84 12.82 5.21 9.30 27.43 46.00 57 QF
5 337.48% 14.08 5.55 6.685 Z2B.28 46.00 T2 QF
a 480.08 17.45 6.60 3.96 30.01 46.00 39 Q
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FCC ID: O7TVMA191811

0 Level (dBuVWim) Date: 2013-02-23 Time: 09:20:22

FCC PART15B
AN

ol
I

30 224, 418. 612, 806, 1000
Frequency (MHz)
Data no.

Ant. pol.

Ant. Cable Emis=ion
Freq. Factor Loss EReading Lewvel Li Margin BReamark
(HMHz) (dB/m) (dB) (dBuV) (dBuV/m) (dB (dEB) (dB)

1 8 1 4.74 22.84 40 17.18 Q
2 i 8 2 10.69 19.64 40.00 20.38 Q
3 12 ] 3 10.90 25.63 43.50 17.87 Q
4 162.8%9 3 5.63 13.55 43.50 23.85 Q
5 174.53 4 g.3%9 21.48 43.50 22.04 QFE
@ 185.20 4 9.867 22.35 43.50 21.15 QFE
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FCC ID: O7TVMA191811

0 Level (dBuVim) Date; 2013-02-23 Time: 09:23:35

FCC PART15B

5B

o

30 224, 418. 612, 806, 1000
Frequency (MHz)

Data no.

Ant. pol.

umi:S5e%;Fress:101.52kFa

M/H

Test Mode LAl CH1L 24962TXK(RNT 2)

Cable Emission

Loss Reading Lewel Limits Margin Reamark
(dB) [dBu (dB) (dB)

Fredq.
(MH=z)

1 36.79 14.52 2.08 T7.35 23.83 4 0 16.07 QE
2 T2.68 a.12 Z.E3 11.42 20.37 4 0 19.63 QE
3 g82.38 T.34 2.88 10.24 20.46 40.00 19.54 QE
4 124.0% 11.31 3.42 7.50 22.23 43.50 21.27 QE
L) 162.859 10.01 3.81 T7.70 21.62 43.50 21.88 QF
] 187.14 £.28 4. 8.86 21.31 43.50 22.1% QF
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FCC ID: O7TVMA191811

0 Level (dBu\'m) Date; 2013-02-23 Time:; 09:27:56

FCC PART15B
-poE

ol

30 224, 418, 612. 806. 1000
Frequency (MHz)

3m Chamber Data no. @ 20
3m 27137 Ant. pol. : HORIZCONTAL

FCC FRRT 15 B

Temp:25.6" ;Humi:56%;Pre==3:101.52kPa

M/N : airscream 2100
Te=st Mode : IEEE E202.11k CHI11 2462TX(LANT 2)

Ant. Cable
Fredq. Factor Loss
(MHz) [dB/m) (dB)

Margin Reamark
(dB) (dB)

1 11.31 3. 4. 19.356 43.50 24.14 QE
Z 10.01 3. 9. 23.30 43.50 20.20 QFE
3 g.05 4. 6. 18.29 43.50 25.21 Q
4 11.06 4 12. 28.65 46.00 17.35 QFE
5 15.18 5 3. 24.70 46.00 30 Q
& 17.45 6. 5. 29.85 46.00 35 QE
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FCC ID: O7TVMA191811

0 Level (dBu\/m) Date: 2013-02-23 Time: 08:44:55

FCCPART15B
felB

o

30 224, 418, 612 806, 1000
Frequency (MHz)
ite no. : 3m Chamber Data no. : 9

iz. / Ant. : 3m 27137 Int. pol. : HORIZCWNTAL

e I O I B e B

JH
ezt Mode

o

[

24123TX (ANT 1)

Ent. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Reamark
(MH=) [dE/m) [dE) [dEu (dE) (dE)

1 lez2.E9 10.01 3.81 11. 25, 43.50 18.39 Q
2 189.08 8.05 4.20 8. 18 43.50 24.a0 QF
3 227.88 5.46 4.51 9. 23 46.00 22.09 Q
4 245.34 11.06 4.77 15. 31. 46.00 14.71 QF
] 25 4 12.32 .21 il 2. 46.00 19.54 Q
] 33 ] 14.08 5.55 4 24. 46.00 21.684 Q2
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FCC ID: O7TVMA191811

0 Level (dBu\Wim) Date: 2013-02-23 Time: 08:49:23

FCCPART15B

B

Y I e
e

30 224, 418. 612. 806. 1000
Frequency (MHz)
Data no. @ 10

int. pol. : VERTICAL

FCC PRRT 15

Temp:25.6" ;Humi:56%; Pre=s3:101.52kPa

m

M/
Test Mode : IEEE 202.11g CH1 2412TX (ANT 1)

Ant.
Fredg. Factor Margin Reamark
[MH=) (dB/m) [dB) (dB)

1 37.76 2. T.47 23 40 .00 1b. o)
2 82 .38 2 8.12 1 4 40.00 21 QF
3 124.09 3 10.486 25.1% 43.50 18 QF
4 162.89 3 53.85 19.77 43.50 23 Q2
3 182.29 4. 9.98 22.88 43.50 20 Q2
& 132.96 4. 6.66 18.73 43.50 24.77 Q
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FCC ID: O7TVMA191811

0 Level (dBulWim) Date: 2013-02-23 Time: 08:52:56

FCC PART 158
-pB

ol T

30 224, 418. B12. 8086. 1000
Frequency (MHz)
3m Chamber Data no. : 11

" Rnt. ! 3m 27137 Ant. pol. : VERTICRL

[ I I e O G Y e N ]

m
[w]
1
m
1

M/N : airstream A100
Test Mode : IEEE £802.11lg CHE 2437TX (ANT

Ant. Cable Emiz=zion
Fredg. Factor Loss Reading Lewvel
(MH=z) [dB/m) (dB) ] (dBuV/m)

Margin Reamark
[dE) [dE)

1 T3 2.10 T.76 23.34 16a. Q
2 .53 2.83 12.55 22.18 1] 17 QF
3 .54 3.20 6.03 13.67 : a 23, Q
4 24.08 3.42 9.15 3. 43.50 19. Q
5 162.8% 3.891 G.81 20, 43.50 22.87 QE
] 184.23 4.18 10.10 22, 43.50 20.85 Q
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FCC ID: O7TVMA191811

0 Level (dBuVW/m) Date: 2013-02-23 Time: 08:57:20

FCC PART15B
-pdB

30 224, 418, 612. 806. 1000
Frequency (MHz)

Data no. @ 12

Ant. pol. : HORIZONTAL

Los T T I R e Y )
-
4
5
H
I
in
o
o
1)
=]
H
m
W
W
e
=)
ey
n
(%]
D
i
o

irstream A100

e

.

JH
Test Mode

Ant. Cable Emission

Fred. Factor Loss Reading Lewvel Limits Margin Reamark
(MHz) (dB/m) (dB) [ dBn (dB) (dB)

1 2 =] 11 3 l6.28 43.50 2T.22 Q
2 @ 9 10 3 19.55 43.50 23.85 QF
3 18 3 8 4 21.55 43.50 21.85 QFE
4 22 8 9 4 21.36 46.00 Z4.64 QF
5 £45.34 11 4 29.12 46.00 16.88 Q
] 259.8%9 1 4. 13.32 46.00 28.88 Q
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FCC ID: O7TVMA191811

0 Level (dBu\im) Date; 2013-02-23 Time: 09:01:00

FCCPART15B
“pE

30 224, 418. 612, 806, 1000
Frequency (MHz)

ite no : 3m Chamber Data no. : 13

Dis. Ant 3m 2T137 Ant. pol. : HORIZONTAL

(1]

FCC PRRT 15

M/N

Test HMode 02.11g CH11l 2462TX(ANT 1)

int. Cable Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Reamark
(HHz) (dB/m) (dB) (dBuV,/m) (dBuV/m) (dE) (dB)

1 182.8 3,81 11 2. 15.27 QF

2 183,08 4,20 7. 20. 23,43 QF

3 22 4,51 a, 23 22.25% o)

4 24 4.77  16. 31 1 7 o)

5 23 .21 s.11  z8. QF
33 5.55 5.83 25,

g ga QF
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FCC ID: O7TVMA191811

0 Level {(dBuV/m) Date: 2013-02-23 Time: 09:05:19

FCCRART15B

e

030 224, 418, g12. 806. 1000
Frequency (MHz)
ite no. Data no. : 14
is Lnt Ant. ol. : VERTICAL

est Mode EEE 802 Z482TX(RNT 1)
Lnt. Cakle Emis=ion
Fredq. Factor Loss Reading Lewvel Limits Margin Reamark
(MH=Z) (dB/m) (dB) (dBuV) (dB) (dB)

1 2.10 .17 o] 25 QP
2 2.88 10.5 ] 23 RFE
3 I.28 5.3 $3.50 ] QP
4 3.42 13.11 43.50 QP
5 3.81 5.36 43.50 QF
] 4.19 12,82 43.50 QP
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FCC ID: O7TVMA191811

0 Level (dBuVim) Date: 2013-02-23 Time: 09:31:17

FCCPART15B
-pB

30 224, 418, 612 806. 1000
Frequency (MHz)
Data no. : 21

Ent. pol. : HORIZONTIAL

a P -

IEEE 202.11g CHL 2412TH(ANT 2}

Ant. Cakble Emis=sion
Fredq. Factor Loss Reading Lewel Limits Margin Beamark
(HH=z) (dB/m) (dB) {dBuV) (dBuV,/m) (dBuV/m) (dB) (dB)

1 1 3.5 B.82 22.74 43.50 20.76 QE
2 2 4.77 14.86%9 30.52 46.00 15.48 QF
3 2 5.21 8.93 27.06 46.00 18.54 QF
4 3 5.55 g.21 25.84 46.00 20.16 QE
5 4 6.60 6.37 31.02 46.00 14.38 QF
] L) 6.97 4.1% 30.36 46.00 15.64 QF
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FCC ID: O7TVMA191811

Test

[T S WU L% I

(3]

oy

0 Level {dBuv/m)

40

Mode : IEEE E0Q2.

Fredq.

{

Date: 2013-02-23 Time: 09:36:44

FCCPART15E

203

418, 612,
Frequency (MHz)

Data no.

Ant. pol.

FCC PART 15 B

t58%:Fres=z:101.52kFa

11g CHI

2412TX (ANT 2)

Cakle Emission
Loss
(dB)

Lewvel Limits

(dE

Beading
[dBn

Margin

MHz ) (d3) (d3)

38.73 13.48 2.10 5.01 24.59 4 0 15.41 Q
TZ2.68 6.12 Z.83 1z.20 21.15 40.00 18.85 QF
124.08 11.31 3.4Z 10.51 Z5.Z24 43.350 18.26 Q
187.14 g.28 4.19 13.85 26.40 43.50 17.10 Q
Z45.34 11.06 4.77 4.55 20.38 46.00 25.862 QF
480.08 17.45 6.60 5.42 29.47 46.00 16.53 Q

8086,

Reamark

1000
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FCC ID: O7TVMA191811

Lm0 I I b B e IO}

.
-

=
=

O s L R

0 Level (dBulWim)

Date: 2013-02-23 Time: 09:40:01

40

FCC PART15B

3

30

-

[ES S T s R ]

[T

(WU R T

224, 418, 612. 206.

Frequency {MHz)

(]
L

3m Chamber Data no.
3m 27137 Lnt. pol.
FCC PRRT 15 B

Temp:25.6" ;Humi : 56%;Press:101.52kPa

VERLILAL

airstream A100

IEEE 802.11g CH& 2437TH(RANT 2)

Ant. Cabkle Emission

Factor Loss Reading Level Limits Margin Reamark

(dS/m} (dB) (dEs (dE} (dE)

-

2 0 o)
2 ] 10.00 1 o)
3 g 43,50  23.40 o)
3 z 43,50  1%.92 o)
4.04 5 43,50  24.30 o)
4,18 10.11 43,50  20.84 o)

1000

EST Technology Co., Ltd
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FCC ID: O7TVMA191811

Level (dBuV/m) Date: 2013-02-23 Time: 09:45:44

FCCPART 158
fdB

30 224, 418, 612, 806. 1000
Frequency (MHz)
Data no. : 24

Ant. pol. : HORIZONIARL

imit 1 FCC PRART 15 B

H/H
Test Mode

2)
Int. Cakle Emi=z=zion
Factor Loss Level Limits Margin EReamark
(dE/m) (dB) (dB) (dE)

1
E

T ]

o ko
o s O

L Rd R RY L RO

[Y SR Y Y T ST Y

[ u T VI S I R ]

[ T S S B0

[ T T S T T

s Ly ooy n

[ L T s R s L
g

[N Y SO WU LS R S

3
2

o ek L R s
2w

3.
6.6
G.

s n
s n
w o=

5}
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FCC ID: O7TVMA191811

0 Level (dBuvim) Date: 2013-02-23 Time: 09:48:58

FCCPART15E

ol

30 224, 418, 612, 806, 1000
Frequency (MHz)

3m Chamnber Data no. ! 25
3m 27137 Ant. pol. : HORIZCNTAL
FCC FRRT 15 B
Temp:25.6" ;Humi:56%; Press:101.52kPa
Tony
i hndio Bmplifier
V/B80H=

airstream 4100

Test Mode : IEEE S02.11lg CH1l Z24962ZTX(RNT 2)

s RT OLZ0

Ant. Cakle Emission
Freqg. Factor Loss Reading Level Limits Margin Reamark
(MH=) (dB/m) (dB) [dBuV) (dBuV/m) (dBuV/m) (dB) (dB)

1 124.08 11.31 3 4.23 18.96 43.50 Z4.54 Q
2 162.88 10.01 3 11.08 25.00 43.50 18.30 Q
3 185.08 g2.05 4.2 .83 18.88 43.50 Z49.82 Q
4 227.88 9.46 4.51 T.51 21.48 46.00 Z24.52 Q
] 245.34 11.06 4.77 13.31 29.14 46.00 16.26 Q
& 480.08 17.45 6.60 5.39 29.44 46.00 16.56 Q
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FCC ID: O7TVMA191811

o
F

0 Level (dBuUWim)

Date: 2013-02-23 Time: 09:52:13

FCC RART15B

5B

)
|

lony

TORC 120V

Temp:25.6" ;Humi: 5
: Andio Amplifier

airscream Rl

418.
Frequency (MHz)

L RS e

o N b

AnT.
Fredq. Factor
(MH=) (dB/m)
46.49 9.20
g2.38 T.34
124.0%9
162.8%9
185.20

[YSR R WU (S I S N ]

[ ]

R o o b
1

Ly n -

612. 806.

Data no. : 2&
Ant. pol. : VERTICAL
_____ 52kFPa

2462TH (ANT 2)

1000

Limits Margin Beamark

(dE) (dE}

1 OF
2 7 o)
22.73 o)
17.70 QF
25,80 QF
25,33 o)
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FCC ID: O7TVMA191811

1000-18000 MHz

0 Level (dBulWim) Date; 2013-02-23 Time: 13:39:25

FCC PART 15C PEAK

60 2 . 5| FCC PART 15C AV
- T
0 1000 4400, T800. 11200, 14600, 18000
Frequency {MHz)
Data no. 99
Ant. pol. : HORIZCNTAL
:101.52kFa
Test Mode : IEEE 802.11k CH1 2413TX (ANT 1)
Lnt. Cable Amp

Fred. Factor Loss Factor R
(MHz) y (dB) (dB)

1 15 21.57 Peak
2 3 20.51 Peak
3 2 23.14 Peak
4 0 32.08 1 21.8%9 Peak
5 2 32.7%8 2 20.78 Peak
& 1711s.00 5 352.82 3 23.87 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official

limit are not reported.
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FCC ID: O7TVMA191811

0 Level (dBu\im) Date: 2013-02-23 Time: 13:41:39

FCC PART 15C PEAK

o 2 . = | FCCPART 15C AV

.

1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)

Site no. 3m Chankber Data no.
Dis. / Ant. T 3m ANT 1-18G Ant. pol.
I
M/H airstream A100
Test Mode IEEE 802.11k CH1 2412TX (ANT 1)
Ant. Cakle Lmp Emisz=zion
Fredq. Factor Loss Factor Reading Lewvel Limics Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) [(dBuWV/ (dB)

1 15 103.35 10 4 )0 -29.44 Feak
z 31.83 41.58 52.87 )0 21.13 Feak
3 31.22 32.48 49.65 0 24.35 Feak
4 32.01 33.5%8 51.42 0 22,58 Feak
5 32.88 3Z.%5e@ SZ2.24 )0 21.78 Feak
] 33.03 31.41 45.58 )0 24,42 Fezak

Lewvel= Antenna Factor + Cabkle Loss - hmp Factor + Reading.

The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: O7TVMA191811

0 Level (dBuV/m)

Date: 2013-02-23 Time: 13:49:08

FCC PART 15C PEAK

60

5 | FCC PART 15C AV

M

1000

HM/H
Test Mode

1 ks Gy R

4400. 7800. 11200.

Frequency (MHz)

3m Chankber Data no.

= Ant. pol.

103

14600.

HORIZONIAL

IEEE 802.11b CH& 2437TX (ANT 1)

Int. Cakle Zmp Emiz=zion

Factor Loss Factor Reading Level Limitcs
[dB/m) {dB) [dB) [dBuV) !

27.860 6.67 34.12 9 3 94.09
31.37 1z.07 31.90 41.15 SZ.
37.01 11.40 31.22 32.80 50
38.3% 11.50 32.08 33.33 1

4 74 10.92 32.38 33.

:: i ] 33.55 32.

Eemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss -

2. The emi=zsion

limit are not reported.

levels that are 20dB below the

Margin
{dB)

(SIS S S W]

[T

[

[RT]

e LI Ve I W T}
Loy

(=]

amp Factor
official

Remark

Fezak
Fezak
Feak
Fezak
Fezk
Feak

13000

+ Beading.
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FCC ID: O7TVMA191811

0 Level (dBu\im) Date: 2013-02-23 Time; 13:52:04

FCC PART 15C PEAK

60

5| FCC PART 15C AV

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3m Chamber Data no.

G Ant. ol.

ANT 1-1

FCC PRRT 15C PEAREK

airscream A1

IEEE 802.1l1kp CH& 2437TTX(RNT 1)
Ant. Cakble Amp Emission
Freq. Factor Lo=ss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) {dBn (dB)
1 34.12 102.30 -28. Peak
z 31.80 32.&83 Z3. Peak
3 31.22 33.72 23.0% Peak
4 31.82 33.82 22.22 Peak
5 32.78 32.%9& 21.10 Peak
6 33.03 32.28 23.57 Peak
Zemarks on Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.

2. The emission lewels that are 20dB bkelow the official
limit are not reported.
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FCC ID: O7TVMA191811

0 Level (dBu\im)

Date: 2013-02-23 Time: 13:55:59

FCC PART 15C PEAK

60

5 FCC PART 15C AV

o

1000 4400,

3m Chamber

3m ANT 1-18G

RC 120V/

7800, 11200, 14600, 18000

Frequency (MHz)

Data no.

Ant. ol.

2462TX (ENT 1)

Ant Cakle Emi=z=zion
Fredq. Factoxr Loss RBeading Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) (dBuV)} (dBuV,/m) (dBuV/m) (dB)
1 10 -27 Feak
2 5 23. Feak
3 5 ZZ. Feak
4 5 22. Feak
5 5 21. Feak
& 5 3. Feak
Bemarks: 1. Emission Level= Lntenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official

limit are not reported.
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FCC ID: O7TVMA191811

Level (dBuV/m)

Date: 2013-02-23 Time: 13:58:24

120
1
FCC PART 15C PEAK
60 - i = | FCC PART 15C AV
e ;i
01000 4400 TE00. 11200. 14600, 13000
Frequency (MHz)
3m Chamber Data no. 106
Int 3m LNT 1-18 aAnt. pol. HCORIZOMTIAL

FCC PART

1 .63
2 23
3 11.40
4 50 32
5 22 3Z.
5] 21 33.

[ ]

o

:101.52kPa

1w

& on o in

oo
(SR

wn

Margin Remark

(dE)
20 2. Feak
24 7. Feak
44 2. Feak
1 Feak
1 Feak
3 Feak

Emission Lewvel= Antenna

2. The emission
limit are not reported.

lewvels that are 20dB below

Factor + Cable Loss - &mp Factor + Reading.

the offiecial

EST Technology Co., Ltd
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FCC ID: O7TVMA191811

0 Level (dBuWim)

Date: 2013-02-23 Time: 15:09:21

1
FCC PART 156C PEAK
60 2 . 5| FCC PART 15C AV
- T
0 1000 4400 7800, 11200. 14500, 18000
Frequency (MHz)
Data no. 131
Ant. pol. HORIZCMIAL

Mode IEEE 802.11k CH1 2412TX(RNT 2)
Ant Cabrle Imp Emis=ion

Freqg Factor Loss Level Limits Margin Remark

(MHz) (dB/m) (dB) (dB) ({dBuV/m) (dB (dE)
1 ] 34 94.57 -20.57 Feak
2 a 31 53.49 20.51 Feak
3 1] 31. 50.86 23.14 Feak
4 1a 32. 52.01 21.89 Feak
5 4] 32. 53.22 20.78 Peak
& ] 3Z. 50.33 23.87 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Rmp Factor + Reading.

lewvels that are 20dB below the official

limit are not reported.

The emi=zsion
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FCC ID: O7TVMA191811

6

0 Level (dBu\im)

Date: 2013-02-23 Time: 15:13:39

FCC PART 15C PEAK

0

]

=  FCCPART 15C AV

|

1000 4400 7800, 11200, 14600. 13000
Frequency (MHz)
S5ite no. 3m Chamber Data no. 132
Dis Ant 3m ANT 1-18G Ant. pol. JERTICAL

Limit

Test Mo

de

Cable Laoss

Margin

-26.44
20.13
24.42
22.58
21.7¢8
Z24.4Z2

- Amp Factor

Remark

+ Reading.

int Cakle Emizsion
Freqg. Factor Lo=s r Reading Lewvel
(MH=z) (dB/m) (dB)
1 z 6.64 0
2 3 11.84 4
3 3 11.60 33 9.
4 3 .52 33. 1
5 41.74 .22 2. s2.
& 40.26 10.54 31 49.
Remarks: 1. Emission Level= Antenna Factor +
2. The emission lewvels that are 20dB below

limit are not reported.

the

official
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FCC ID: O7TVMA191811

0 Level (dBu\im) Date: 2013-02-23 Time: 15:24:08

FCC PART 15C PEAK

o0 o 5 | FCC PART 15C AV

1000 4400, 7800. 11200. 14600, 18000
Frequency (MHz)

no. : 3m Chamber Data no. @ 135
-

AL 1-18¢ Ent. pol. : HORIZOWIAL

y airstream 2100
Test Mode : IEEE E802.11k CH& 2437TX (RNT 2)

int Cable Imp Emission

Freqg. Factor Loss Factor BReading Level Limits Margin ERemark
] f m}) (dB)

1 o 27 .67 34.12 S94.08 =20 Feak
2 0 31 07 31.50 41 52.8% 21 Feak
3 0 36. .50 31.45 33 50.08 23 Feak
4 )0 38 .00 32.08 33 1 4 22 Feak
5 0 4 92 3Z.88 35, 20 Feak
] 0 40 81 33.55 32. 24.01 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
1 levels that are 20dB below the official
limit are not reported.
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FCC ID: O7TVMA191811

0 Level (dBu\/m) Date: 2013-02-23 Time: 15:28:14

FCC PART 15C PEAK

60

5| FCC PART 15C AV

T

1000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)

3m Chamber Data no. @ 136
nt 3m ANT 1-18G Ant. pol. : VERTICAL

Implifier
AC 120WV/e0Hz
airstream R1
Test Mode : IEEE 802.11b CH

Margin ERemark

(dB)
1 34 26.45 Feak
2 31 23.83 Feak
3 31 ] 23.09 Feak
4 3 51, 22.22 Feak
5 3 52 21.10 Feak
] 3 20. 23.57 Feak
Remarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Lmp Factor + Reading.

The emission levels that are 20dE below the official
limit are not reported.
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FCC ID: O7TVMA191811

0 Level (dBuV/m)

Date: 2013-02-23 Time: 15:30:48

FCC PART 15C PEAK

60

5 FCC PART 15C AV

[35]

1000

60HzZ

nC 120
airscream A100

Test Mode IEEE 802
Ant Cable Amp
Freq. Factor Loss Factor
(HMHz) (dB/m) (dB) (dB)
Z 3
5 34
6 33

Emission Lewvel= Antenna
2. The emission

limit are not reported.

7a00.

lewvels that are 20dB below

11200. 14600. 18000

Frequency (MHz)

Data no.

1-18G Int. al. ERTICLL
15C PEAK
sHumi:56%;Press:101.52kPa

Emission

Beading Level Limits Margin Remark
(d5 (dBuV,/ m) ! (dB)

0 -25.30 Peak

Z 23.08 Fezak

a 22.40 Peak
34.17 8 2z.02 Peak
35.35 1 21.1% Peak
32.32 9 23.51 Peak

Cakle Loss — Amp Factor + Reading.
the official

Factor +

EST Technology Co., Ltd
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FCC ID: O7TVMA191811

0 Level (dBu\im)

Date: 2013-02-23 Time: 15:35:24

FCC PART 15C PEAK

60

- . _ =| FCC PART 15C AV
0 1000 4400. 7800. 11200. 14600. 18000

Frequency (MHz)

/ Bnt HORIZONTLAL

/ In=.

eger

Mode Z482TH (RNT 2)

[ S

on

27 3
31 3
36. 3
3
3
3

83.20
46.72
51.44
52.1&
50.594
52.42

Feak
Peak
Feak
Feak
Feak
Feak

1. Emission Lewel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.

2. The emission lewvels that are
limit are not reported.

20dB below the official
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FCC ID: O7TVMA191811

120 Level (dBuVim) Date: 2013-02-23

Time: 14:18:19

FCC PART 15C PEAK

60

5 FCC

PART 16C_ AV

1000 4400, 7300, 11200, 14600,
Frequency (MHz)

Data no. : 115
Ant. pol. : HORIZONTAL
:101.52kPa

Test Mode

18000

Ant Cakle
Freq. Factor Loss Limits Margin ERemark
(MHz) (dB/m) (dB) / (dB)
1 27.60 6.64 3 5 8 2 20.82 Feak
2 31.28 11.84 31.83 3 4 7 24.63 Feak
3 36.58 11.60 31.97 3 50.59 23.41 Peak
4 38.3% 11.50 32.08 3 52.1%8 21.8 Feak
5 g 1 3 33.08 3 53.13 20 Feak
& g 1 2 3 7 3 50.60 23 Feak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - ARmp Factor + Reading.
2 lewvels that are 20dB below the officizl
limit are not reported.
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FCC ID: O7TVMA191811

0 Level (dBu\/m)

Date: 2013-02-23 Time: 14:20:18

FCC PART 15C PEAK
60 1 =| FCC PART 15C AV
5 S ]
iﬁﬂﬁﬁjﬂﬁuffvw«mnuwwqu“xqmwM“AvwfﬂwﬂWIF’\HwaJhmmwrrHJH
0 1000 4400, T800. 11200. 14600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. 118
Dis. / Ant 3m ANT 1 Ant. pol. VERTICRL
Limit FCC PART 1
Env

Margin ERemark

(dB)

1 26.34 Feak

2 24,81 Peak

3 50. 23.43 Pezk

4 3 3z, 21.56 Feak

5 3 52. 21.43 Fezk

6 3 50 23.33 Feak

Remarks: 1. Emission Lewvel= Lntenna Factor + Cakle Loss - Amp Factor + Reading.

2. The emission levels that are 20dE below the official

limit are not reported.
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FCC ID: O7TVMA191811

0 Level (dBuV/m) Date: 2013-02-23 Time: 14:31:38
1
FCC PART 15C PEAK
60 . = | FCC PART 15C AV
0 1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
3m Chamber Data no. :@: 118
3m AWNT 1-18G Lnt. pol. : HORIZOWTAL
FCC FRRT 15C FPERE
Temp:25.6";Humi:56%;Press:101.52kPa

Test Mode : 802.11g CHE 243T7TH(RNT 1)

Cakbkle ZAmp Emi=ssion
Loss Factor Reading Lewvel Limits Margin Remark
(dEB) (dB) (dBuV) (dBuV/ (dB)

1 .35 83.50 -18.50 Peak
2 .33 43 7 25.13 Feak
3 1. 0& 51.25 22.75 Peak
4 Z. 34.51 52.35 21.85 Feak
5 10.91 3.34 33.53 52.74 21.26 Peak
& 10.85 2.96 32.42 50.54 23.46 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.
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FCC ID: O7TVMA191811

Level (dBuWim) Date: 2013-02-23 Time: 14:34:44
1
FCC PART 15C PEAK
G0
1 5 | FCC PART 15C AV
] 1]
1Hwﬁﬁ;ﬂﬁf;dﬁm“deﬁwﬁhw#wu“ﬂwhgngmlW\Mﬁif%mﬁfﬁﬂﬁ
0 1000 4400, 700, 11200. 14600, 18000
Frequency (MHz)
S5ite no. : 3m Chamber Data no.
Di=. / Ant. : 3m ANT 1-18G Lnt. al.
Limit : FCC PFARART 15C FERE

int Cable ZLAmp Emission

Fred. Factor Loss Factor Reading Lewel Limits Margin Remark

3 3 4 (dB)
1 -25.85 Fezak
2 24.086 Feak
3 0.55 23.45 Fezk
4 52,65 21.37 Peak
5 52.58 21 Feak
6 50.6%9 23.31 Fezk

Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official

limit are not reported.
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FCC ID: O7TVMA191811

0 Level (dBu\im) Date; 2013-02-23 Time: 14:37:17

FCC PART 15C PEAK

60 = FCC PART 15C AV
2]

5 UWWW_H“

5
\
i

0 1000 4400, 7300, 11200. 14600, 13000
Frequency (MHz)
ite no. : 3m Chamber Data no.

Test Mode : IEEE 802.11g CH11 2462TX (RNT 1)

1 99, 5 Peak

2 47 9 Peak

3 50. i Peak

4 SZ. 9 Feak

5 SZ. 8 Feak

6 50. 4 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.

2. The emission levels that are 20dEB bkelow the official
limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R1302002 Page 55 of 180



FCC ID: O7TVMA191811

0 Level (dBuV/m)

Date: 2013-02-23 Time: 14:39:11

FCC PART 15C PEAK

G0

5| FCC PART 15C_ AV

o

1000

7800,

(RIS B

oo

Factor
(dB/m)

Ea

L L L
PR
v kD ow D

Mok

11200. 14600,
Frequency (MHz)

Data no. @ 122

Ant. pol. : HORIZCNTAL

Emis=ion

ng Level Limits Margin

(dBuV/m) (dB (ds}
94 -20.87
51 22.48
51 22.53
52 21.5%
52 21.06
50 23.28

b=
=
=

[ ]
[ R

Remark

18000

Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.

on levels that are

limit are not reported.

20dB belaow

the official
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FCC ID: O7TVMA191811

Level {(dBuV/m) Date: 2013-02-23 Time: 16:08:19

FCC PART 15C PEAK

80 1 5 FCC PART 15C AV

1 T Tt

¥
i
|
5

0 1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Site no. : 3m Chanmber Data no. 147
Dis AEnt 3m RNT G Ent. pol. : HORIZCHIAL
L EFER]

Margin Remark

(d2)
1 34.15 23, -13.82 Peak
2 31.83 43 24.83 Peak
3 31.:22 51, 22,91 Peak
4 32.08 52, z1.81 Peak
34,88 50, 23.22 Peak
35.08 53 20.87 Peak

on Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.
lewvels that are 20dB below the official
limit are not reported.
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FCC ID: O7TVMA191811

0 Level (dBuV/m) Date: 2013-02-23 Time: 16:12:47
1
FCC PART 15C PEAK
G0
4 _ 5| FCC PART 15C AV
0 1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
/ Ant
/ Ins.
ineexr
Mode : IEEE 202.11g CH1 Z2412TX (ANT 2)

1 ] .60 6.64 3 8z. -24.34 Peak
2 1] .28 11.84 3 439 Z24.81 Peak
3 0o .58 11.860 3 50. 23.43 Peak
4 oo .33 11.52 3 5Z. 21.5& Peak
5 76.00 T8 48 3 51. Z22.80 Peak
6 144&4.00 4 3 SZ. 21.43 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: O7TVMA191811

0 Level (dBu\Vim)

Date: 2013-02-23 Time: 16:21:38

FCC PART 15C PEAK

60

5 | FCCPART15C AV

ey

{
|

;M_A““whhﬁ”“ﬁwjgw\JMuHHWWHﬂaxJ#

1000 4400, 7800,

11200, 14600,

Frequency (MHz)

3m RINT

ant.

Freq. Factor

.
=
L
r
[58
u

IEEE 802.11g CH& Z2437TX (ANT 2)

T

o n
(=T VI I I R V]

wn

3m Chamber Data no. : 151
18¢ Ant. pol. : HORIZONTRL

in

[ ST R % R ST S
[ TR B Ve

[T VI N R

o h W L O

[T T T T T
I

o

18000

1 27.60 &.867 34.12 983,35

e 31.37 12.07 31.80 37.33

3 36.55 11.57 31.89 34.58

4 38.33 11.52 32.01 34.51

5 41.64 10.91 33.34 33.53

8 40.13 10.895 32.986 32.42
Remarks: 1. Emission Level= Antenna Factor +

limit are not reported.

abkle Loss - Lmp Factor
The emission lewels that are 20dB kelow the official

+ EReading.
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FCC ID: O7TVMA191811

0 Level (dBuvim)

Date: 2013-02-23 Time: 16:24:44

FCC PART 15C PEAK

60

{1

z | FCC PART 15C AV
]

e

1000

Test Mode

4400, 7300, 11200. 14600,

Frequency (MHz)

3m Chamber Data no.
3m ANT 1-13( Ant. pol.

FCC FART 15C FERE
Temp:25.6" ;Humi:S56%;Fress:101.52kPa

: Andio Amplifier

/60HzZ
airstream A100

IEEE 802.1lg CHe 2437TX (ANT 2)

18000

Lnt. Cabkle Imp Emis=sion

Freg Factor Loss Factor Reading Level Limits Margin Remark

(MHz) (dB/m) (dB) (dB) [(dBuV) (dBuV,/m) (dB f (dB)
1 7 &.87 3 ] 0 85 -24 Feak
2 1 12.07 31 3 a 49.54 24 Peak
3 7 11.40 31 3 5 51.34 22 Feak
4 B 11.50 32. 34.82 52.83 21 Peak
5 1 10.82 32. 32.88 52.56 21 Peak
& 4] 10.95 32. 32.47 50.89 23. Feak

Femarks: 1.

Emission

reported.

Level= Antenna Factor + Cakle Loss - Amp Factor
The emizszion levels that are 20dB below the official

+ Reading.
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FCC ID: O7TVMA191811

0 Level (dBuV/m)

Date: 2013-02-23 Time: 16:27:17

FCC PART 15C PEAK

60

- FCC PART 15C AV

L}

—Mw

1000 4400,

3m Chamber
ne. 3m INT

FCC FARRT

Mode : IEEE B802.11g CH
Ant
Fredg Factor
(MH=z) (dB/m)

TE00,
Frequency (MHz)
Data no.

Ant.

pol.

11200.

Limits

14600, 18000

[T WL (% B

o

27.58 6.69
31.45 1z2.2%
36.3% 11.57
38.39 11.50
2 47
77 2

& : 98.
5 3 2 46.
2 3 2 50.
g8 3 a 3Z.
& 35.7%9 5Z.
& 32.82 SE.

Margin Remark
(dB)
24.25 Feak
27.39 Feak
23,27 Feak
21.898 Feak
21.98 Feak
21.57 Feak

1. Emis=zion Level=

The emiszszion

Lntenna
levels that are

Factor Cakle
20dB below

limit are not reported.

Loss - ARmp Factor + R
the official

EST Technology Co., Ltd

Report No. ESTE-R1302002

Page 61 of 180



FCC ID: O7TVMA191811

o Level (dBuvim)

Date: 2013-02-23 Time: 16:29:47

FCC PART 15C PEAK

60

= FCC PART 15C_AV

7800, 11200.
Frequency (MHz)

1000

Site no. 3m Chamber Data no.
Dis= Lnt. 3m ANT 1-18G Ant. pol.
Li 5C PER

E

Test MHode IEEE 802.1lg CH1l1l 2462TX(RNT 2)

1 6.6%5 34.06 393. a

2 12.29 31.35 3% 51.

3 11.40 31.22 34.28 51

4 11.50 32.08 34.60 52

5 10.%34 3 & 33.75 52

@ 10.89 33.87 32.82 50.72 7

14600, 18000

154

HORIZCONTARL

Remark
(dB)

S SO SRS

[T ST SR S SR
I

[

Emission Lewel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

2. The emission lewvels that are 2048 below the official

limit are not reported.
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FCC ID: O7TVMA191811

18000-25000 MHz
" Level (dBu\im) Date: 2013-02-23 Time: 14:06:29

FCC PART 15C PEAK

60

FCC PART 15C AV

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. : 10%
3m ANT ABOVE 18G Ant. pol. : VERTICRL

FCC PRRTI 15C PERK
Temp:25.6" ;Humi:56%;Press:101.52kPa

100y

: Audio fmplifier

: AC 120V/6&0Hz
airstream A100

IEEE 802.11b CH1 24l12TX(ANT 1)

Ant. Cakle ZAmp Emiz=ion
Fredq. Factor Loss Factor Reading Lewvel
[MHz) (dB/m) (dB) (dB) )} (dBuV,/m

1 20513.00 46.00 19.91 36.23 46. Feak
2 23383.00 45.68 21.48% 33.46 50. Feak

Bemarks: 1. Emisszion Lewvel= Antenna Factor + Cabkle Loss — Lmp Factor + Reading.
The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: O7TVMA191811

0 Level (dBuV/m)

60

Date: 2013-02-23 Time: 14:08:45

FCC PART 15C PEAK

FCC PART 15C AV

| b b bt e

13000

3m Chamber

19400,

ANT ABVCE 18G Ant. pol.
15C PELE

Temp:25.6" ;Humi:56%,Pres=s:101.52kPa

20800, 22200, 23600,

Frequency (IMHz)

Data no. 10

HORIZONTAL

girstream 2100

/ RAnt. ! 3m
FCC PLRT
In=.
EEeT Tony
Mode : IEEE 502

ant.
Factor
(dB/m)

CH1 Z41ZTH(RNT 1)

Emission
Eeading Level
{dBuV) (dBuV,/m) (d

Amp
Factor
(dE)

[ %)

[ S LN

(-n

e

he emission lewvels that are

Factor + Cable Loss - Amp Factor + Reading.
20dB below the official

Antenna

limit are not reported.

25000
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FCC ID: O7TVMA191811

0 Level (dBu\W/m)

Date: 2013-02-23 Time: 14:10:0

a

FCC PART 15C PEAK

G0

FCC PART 15C AV

LMMM

13000

Test Mode

18400, 20800, 22200.
Frequency (MHz)
3m Chanker Data no.
3m LNT RBVCE 18G hnt. pol.

FCC PART 15C FERE

Temp:25.6" ;Humi:56%;Press:101.52kFa

IEEE 802.11b CHe 2437TX (ANT

23600, 25000

HORIZONTAL

Ant. Cakble Amp Emi=z=ion
Factor Loss Factor Reading Level Limits Margin ERemark
(dB/m) (dB) (dEB) [dBuV) (dBuV/m) (dBaV/m) (dB)

Eemarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - hmp Factor + Reading.

limit are not reported.

The emission levels that are 20dB below the official
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FCC ID: O7TVMA191811

Level (dBuvVim) Date: 2013-02-23 Time: 14:12:28

120
FCC PART 15C PEAK
60 FCC PART 156C AV
1 ZW
M\MW
l318[][][] 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3m Chamber Data no. @ 112
3m ANT ABCVE 18G Ant. pol. : VERTICAL
FCC PART 15C PELE
Temp:25.6" ;Humi:S56%;Pres=s:101.52kFa
Test Mode 1)
Ant. Cakble Amp Emiss=sion
Freqg. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=) (dB/m) (dB) [dB) {dBuV) (dBuV/ f

Factor + Cakle Lo=ss — Lmp Factor + Reading.

Remarks: 1. Emission Lewvel= Antenna
2. The emission lewvels that are 20dB below the official

limit are not reported.
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FCC ID: O7TVMA191811

Date: 2013-02-23 Time: 14:14:39

0 Level (dBuW/m)

FCC PART 15C PEAK

60

FCC PART 15C AV

CI18[][]0 19400 20800, 22200, 23600, 25000
Frequency (MHz)
Data no. 113
Ant. pol. VERTICAL
Humi:56%;Pres=s:101.52kFa
Test Mode 24g2TH (RNT 1)
int. Cakle ZAmp Emis=ion
Factor Loss Factor Limits Margin Remark

RBeading Level

(dS/m)  (d3) (dE)

Antenna
levels that are
limit are not reported.

Emission Level=

The emission

20dB below

Factor + Cabkle Loss - aAmp Factor + Reading.
the official
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FCC ID: O7TVMA191811

0 Level (dBuVim)

Date: 2013-02-23 Time: 14:16:57

FCC PART 15C PEAK

60

FCC PART 15C AV

a

LW

MW
018000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chamber Data no. : 114
3m ANT ABVOE 18G Ant. HORIZONTAL

Test Mode

FCC FARRT 15C FERE

Temp:25.6" ;Humi:56%;Pres=:101.52kPa

Implifier
LC /S &60HzZ
airstream A100
TIEEE 8202.11Fk CH11 2462TX (ANT 1)
int Cakle Iamp Emi=zzion
Factor Loss Factor Reading Level Margin Remark
[dB/m) [dB) (dB) (dBuV) (dBuV/m) (dB (dB)

Eemarks: 1. Emission Level= Antenna
2. The emission

limit are not reported.

Factor + Cakle Loss - Lmp Factor

lewvels that are 2048 below

+ Reading.
the official
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FCC ID: O7TVMA191811

0 Level (dBuV/m)

Date: 2013-02-23 Time: 15:43:29

FCC PART 15C PEAK

60

FCC PART 15C AV

‘W

18000 19400. 20800.

Frequency (MHz)
3m Chamber
3m LNT RBOVE 18G
FCC FRRT 15C PERK

Temp:25.6" ;Humi:56%: Pres3:101.52kPa

M/H

Test Mode CH1 2412TX (RNT 2)

Lnt Cakle Zmp Emis=sion
Freg Factor Loss Factor Reading Level
(MH=) (dB,/m) (dB) (dB) (dBuv)

22200.

Data no.
int. ol.

(dBuV/m) (dBuV/m)

23600, 25000

Limits Margin Remark

(d3)

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss
2. The emission levels that are 20dB below

limit are not reported.

- Amp Factor + Reading.

the official
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0 Level (dBulW/m) Date: 2013-02-23 Time: 15:45:45

FCC PART 15C PEAK

o0 FCC PART 15C AV

-]

%

018000 19400, 20800, 22200. 23600, 25000
Frequency (MHz)
ite no. Data no. @ 142
is Antc Ent. pol., : HORIZOWNTAL

Test Mode

I
[o*]

412TE (RNT 2)

Ant. Cakle Imp Emizsion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=) (dB/m) (dB) (dB) (dBuV) (dBuV/m) {dBuV/m) [dB)
45 .00 36.27 44 .20 00 29.80 Feak
45,78 34.48 156.11 T4.00 27.89 Peak
Eemarks: 1. Emission Lewel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission lewvels that are 20dEB bkelow the official

limit are not reported.
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0 Level (dBuV/m) Date; 2013-02-23 Time: 15:51:09

FCC PART 15C PEAK

60 FCC PART 15C AV

ZWW

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)

3m Chamber Data no. : 143
Ant. pol. : HORIZONWNTAL

3m ENT ABVCE
FCC PRRT 15C FERK
enp:25.6" )Humi: 56%;Fress:101.52kPa

i T B o B

AC 120V/60H=Z
M/H ! airstream A100
Test Mode : IEEE 802.11bk CHe 2437TX (ANT 2)

Margin Remark
(dB)

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

limit are not reported.
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FCC ID: O7TVMA191811

0 Level (dBu\Wim) Date: 2013-02-23 Time: 15:53:48

FCC PART 15C PEAK

50 FCC PART 15C AV
Iy
0 18000 19400, 20800, 22200, 23600, 25000

Frequency {MHz)

3m Chamber Data no.
3m ANT BLBOVE 186G Ant. pol. VERTICAL

FCC FRRT 15C FERK

Temp:25.6" ) Humi :56%Press:101.52kPa

TTH (BRNT Z)

Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level
(MH=) {dB/m) [dB) (dB)

Margin Eemark
(dE)

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20458 below the official
limit are not reported.
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o Level (dBulm)

60

Eemarks:

Date: 2013-02-23 Time: 15:57.39

FCC PART 15C PEAK

FCC PART 15C AV

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3m Chanber Data no. 145
3m LNT ABCVE 18( Ant. ol. VERTICLL
FCC PART 15C FERK

Temp:25.6" Humi:56%;Pre=s=s:101.52kPa

Audio Zmplifier
AC 120V/60H=z

airstream A100

Cable
Loss
(dB)

Factor
(dB./m)

Emiz=zion Level= Antenna
The emission lewvels that are

.11b CHI11

24982TK (RNT 2)

limit are not reported.

Emi=s=ion

Margin
[dB)

the official

Factor + Cabkle Loss - amp Factor + Reading.
20dE below
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FCC ID: O7TVMA191811

" Level (dBu\im) Date: 2013-02-23 Time: 16:00:03

FCC PART 15C PEAK

80 FCC PART 156C AV

1WLW

3

018000 19400. 20800. 22200, 23600, 25000
Frequency (MHz)
Data no. @ 146
Ant. pol. : HORIZONTAL

Temp:25.6"' ;Humi:56%;Press=s:101.52kPa

lony

Audio Amplifier

L T e O Y Y o A o Y W]

AC 120V/60Hz
M/N airstream A100
Test Mode : IEEE B202.11b CH11 2462TX (ANT 2)
Ant. Cable Amp Emission
Freq. Factor Loss Factor R
[MHz) (dB/m) [dB) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - amp Factor + Reading.
2. The emission lewels that are 20d4dB below the official

limit are not reported.
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0 Level (dBuVim)

Date: 2013-02-23 Time: 14:49:39

FCC PART 15C PEAK

60

FCC PART 15C AV

{

0 18000 19400, 20800, 23600, 25000
Frequency (MHz)
3m Chamber Data no. 12E
3m BNT LBOVE 18G Ant. VERTICAL

FCC FRRT 15C FERK

Test Hnode

Ant. Cakble Amp Emis=ion
Fredq. Factor Loss Factor Reading Level
[MH=z) [dB/m) (dB) (dB)

Temp:25.6" ;Humi : 56%;Pres3:101.52kPa

Limics Margin Remark
(dBuV/m) (dBuV/m) (dE)

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

limit are not reported.

The emission levels that are 20dB below

the official
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FCC ID: O7TVMA191811

0 Level (dBuV/m)

Date: 2013-02-23 Time:; 14;52:48

FCC PART 15C PEAK

G0

FCC PART 15C AV

iﬁ

18000

51 .
Di=. Ant
Limict

Env. / Ins.
Engineer
EUT

Te=st Mode

20800. 22200.

Frequency (MHz)
Data no. 128

Ant. pol.

Temp:25.6" ;Hami : 56%;Pre=s=s:101.52kFa

Tony

: Audioc Amplifier

LC 120V/60Hz
alrstream A100

IEEE 802.11g CH1 2412TX(ANT 1)

Ant. Cable Amp Emi=sion
Factor Loss Factor Reading Level Limits
(dB/m) [dB) [dB) (dBuV) (dBEuV/m) (dBuv/

23600, 25000

HORIZONTAL

Margin ERemark

(dB)

Remarks: 1. Emission Lewvel= Antenna
2. The emission lewvels that are 20dB below

limit are not reported.

Factor + Cable Loss - Amp Factor + Reading.
the official
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FCC ID: O7TVMA191811

o Level (dBulWim)

Date: 2013-02-23 Time: 14:55:02

FCC PART 15C PEAK

60

FCC PART 15C AV

1 2 P
Moan A e e

12000

19400. 20800, 22200, 23600

Frequency (MHz)

127

HORIZONIRL

Data no.
Ant.

m Chamber
m RNT AEVCE
FCC PRRT 15C PERE
Temp:25.6" Humd : 56%;Press:101.52kFa
Tony

Audioc Amplifier

AC 120V/60Hz

airstream A100

.1lg CHE Z2437TX (A

=)
=) a!

NT

ant.

Factor

Emission
Reading Lewvel

Cakle
Loss Factor

Limitcs

Margin

25000

Remark

(MHz) (dE/m} (d3) (d2}  (dBuv) ==y
1 21059.00 4§.26 20.18 35.76 15.23  45.83 74 28,11 Peak
2 22343.00 45,79 20.8% 34.32 15,11  47.48 74 26.34 Peak

Emis=zion
The emission

Level= Antenna

lewvels that are 20d4dB below the official

limit are not reported.

Factor + Cable Loss - Amp Factor + Reading.
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FCC ID: O7TVMA191811

" Level (dBuWim) Date; 2013-02-23 Time: 14:57:13

FCC PART 15C PEAK

50 FCC PART 15C AV

1 EW
R S i

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)

5ite no. ! 3m Chamber Data no.
Di=. / Ant. 1 3m LNT ABOVE 128G Ant. pol.
Limit : FCC PARRT 15C PELRE

Env. In=. : Temp:25.6";Humi:S56%Pres=:101.52kFa
Engi

P

M

Ent. Cakle Lmp Emission
Freq. Factor Los=s Factor Reading Lewvel Limits Margin ERemark
(HMH=) (dE,/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2 45.12 36.07 26.96 Feak
2 2 45.65 33.96 24.39 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20d4dB below the official

limit are not reported.
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FCC ID: O7TVMA191811

" Level (dBuVim)

Date: 20M13-02-23 Time: 14:59:26

FCC PART 15C PEAK

G0

FCC PART 15C AV

EWW

0 18000 19400. 20800. 22200. 23600. 25000
Frequency (IMHz)
3m Chamnber Data no. : 129
3m ANT ABCOVE 18G EnT. ol VERTICAL

FCC FRRT 15C FERE

V/E60HZ
girstream A100
IEEE 802.1l1g CH1l1
EnT. Cable Amp
Fregq Factor Loss Factor
[(MH=z) [dB/m) (dB) (dE)

Temp:25.6" Humi : 56%;Press:101.52kFPa

249482TK (RINT

Emisz=zion
Reading Level Limits Margin Remark
[dBuV)} (dBuV,/m) (dBuV,/m) [dB)

Remarks: 1. Emission Lewel= Antenna
2. The emission lewvels that are

limit are not reported.

Factor + Cakle Loss - Amp Factor + Reading.
20dE below the official
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FCC ID: O7TVMA191811

0 Level ([dBUVIm) Date: 2013-02-23 Time: 15:02:35

FCC PART 15C PEAK

50 FCC PART 15C AV

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 130
Di=. / 4Ant. : 3m LNT ABVOE Ant. pol. @ HORIZONTAL
Limit : FCC FART
Env. / Ins. :101.52kPa
Engineer
EUT
FPower AC 120V/60H=
M/H airstream A100
Test Mode : IEEE 802.11g CH11l Z246ZTX (ANT 1)
Ant Cakle Emission
Freq. Factor Loss Margin RERemark
(MH=) (dBE,/m) (dEB) (dEB)

Remark=: 1. Emis=sion Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission lewvels that are 20dE below the official
limitc are not reported.
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FCC ID: O7TVMA191811

0 Level (dBuW/m)

Date: 2013-02-23 Time: 16:49:39

FCC PART 15C PEAK

60

FCC PART 15C AV

12000

Test Mode

19400. 20800, 22200.
Frequency (MHz)
3m Chamber Data no.
3m LNT RBOVE 18G Ent. pol.

FCC PFRRT 1:5C FPERE

Temp:25.6" ;Humi:56%;Press:101.52kFa

RC
airstream 4100

IFEE 502.11g CHL 2412TX (RNT 2)

23600, 25000

Int Cakle Imp Emis=zion
Factor o33 Factor Reading Lewvel Limits Margin ERemark
(dB/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dB)

Remarks: 1.

Emission Lewvel= Antenna

Factor + Cakle Loss - Imp Factor + Reading.

The emission lewvels that are 20dE below the official
limit are not reported.
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FCC ID: O7TVMA191811

o Level (dBu\im)

Date: 2013-02-23 Time: 16:52:48

FCC PART 15C PEAK

60

FCC PART 15C AV

Teat Mode

18000

19400, 20800, 22200, 23600,
Frequency (MHz)

3m Chamber Data no. @ 158
3m ENT AEBVCE Ant. pol, : HORIZOWNTIAL
FCC PART 15C PERE

Temp:25.6" Humdl : 56%;Press:101.52kFa

Budio Amplifier
AC 120V/&0Hz
airstream A100

IEEE 802.11g CH1 Z241ZTX(LNT 2)

Emis=ion

Margin
[dB)

Remark

25000

46.22 20.1% 35.6% 16.50 47 .22 Z26.78
45.61 21.20 33.80 15.63 48 .64 25.38

Feak
Feak

Emis=zion Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.

The emission

lewvels that are 20d4dB below the official

limit are not reported.
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FCC ID: O7TVMA191811

" Level (dBu\m) Date: 2013-02-23 Time: 16:55:51

FCC PART 16C PEAK

G0

FCC PART 15C AV

1 %ﬁﬁwﬁﬁfﬂﬂwJﬂwwmﬁ_ﬁﬂmnw
B el

18000 18400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. : 138
3m ANT ABVOE 188G Ant. pol. : HORIZCOWTAL

FCC PRRT 15C PELE
Temp:25.6" ;Humi : 56%;Press:101.52kPa

v

Audio Amplifier
AC 120V/60H=z

airstream A100

Test Mode : IEEE B02.1l1lg CH& 2437TX (ANT 2)
Ant. Cable LAmp Emission

Factor Loss Factor E Limits Margin Remark
[dB/m) (dB) (dB) ‘m) (dBuV/m) (dB)

1 45.08 20.2%9 35.48 7 27.77 Feak
e 45.67 21.04 34.03 7 26.45 Feak
Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss - Lmp Factor + Reading.

The emission levels that are 20d4dB below the official
limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R1302002 Page 83 of 180



FCC ID: O7TVMA191811

o Level (dBuvim)

Date: 2013-02-23 Time: 16:57:50

FCC PART 15C PEAK

60

FCC PART 15C AV

1 ‘EW
WWMUM

13000 19400, 20800,

22200,

Frequency (MHz)

S5ite no. : 3m Chamber

Di=. / Ant. : 3m ANT ABOVE 180G
Limit FCC PART 15C FELE
Enw.

Engi

EUT Budio Amplifier
Fower : AC 120V/&0H=z

M/H : airstream AI00

Test Mode

2. The emission levels that are

limit are not reported.

IEEE E02.1lg CHe Z2437TTX(ANT

Emission Lewvel= Antenna Factor
20dB below

Data no.

ant. pol.

Z)

23600, 25000

Margin Remark

+ Cable Loss - Amp Factor + Reading.

the official
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FCC ID: O7TVMA191811

Level (dBuVim)

Date: 2013-02-23 Time: 16:59:49

FCC PART 15C PEAK

60

FCC PART 16C AV

18000

ite no.
is. Int
imit

In=a.

L I I T e O e B o B O

ot

Ha

Test Hnode

20800.
Frequency (MHz)

19400.

3m Chamber Data no.
3m ANT ABOVE 188G Lnt. pol.

FCC FRRT 15C FERK

Temp:25.6" ;Humi : 56%;Pres3:101.52kPa

2482TX (BNT 2)

Emis=ion
ing Lewvel
[dBuvV)

Factor
(dBE/m)

22200,

(dBuV/m) (dBuV/m)

23600.

Margin Remark

(dE)

Limitcs

25000

20884.,00 46.23 20.08 35.91 16.37 46.77 T74.00 27.23 Feak
2 23124.00 45.63 21.26 33.72 16.47 49. 64 T74.00 Z4.38 Feak
Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loszs - Amp Factor + Reading.
2. The emission lewvels that are 2048 below the official

limit are not reported.
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FCC ID: O7TVMA191811

" Level ([dBu\/m)

Date: 2013-02-23 Time: 17:02:35

FCC PART 16C PEAK

60

FCC PART 15C AV

MW
018000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chamber Data no. 162
3m ANT ABVOE 18G Ant. pol. HORIZONTAL

Test Mode

The emission levels that are 20d4dB below

FCC PRRT 15C FERHE

Temp:25.6" ;Humi :56%;Fres=s:101.52kFa

airstream A100

IEEE 802.11g CH11 2462TX (ANT 2)
Ant. Cakble

Factor Loss

(dE/m) [dB)

limit are not reported.

Margin Remark

(dB)

Emission Level= Antenna Factor + Cakle Loss - Rmp Factor + EReading.
the official
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5. CONDUCTED SPURIOUS EMISSION

5.1. Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power.

5.2. Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions detected.

5.3. Test Result
PASS (The testing data was attached in the next pages.)
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FCC ID: O7VMA191811

5.4. Test Data

Test Mode: IEEE 802.11b TX
CH1

= Agilent
Ref 117 dBpV Atten 25 dB
Peak

Log

10

dB/

DI O e e e e O el
89.7
dBuVv

Start 2.31 GHz

#Res BW 100 kHz

Trace
(1)
(1)
(1)

Marker

= Agilent
Ref 117 dBuV Atten 25 dB
Peak

Log

10

dB/

89.7
dBuVv

Start 1 GHz
#Res BW 100 kHz

Marker Trace
1 (1)

Start Freq
2.31000000 GHz
Stop Freq
2.43000000 GHz
CF Step
12.0000000 MHz
Auto Man
Stop 2.43 GHz
#VBW 300 kHz  Sweep 12.43 ms (401 pts) Freq Offset
X Axis Amplitude 0.00000000 Hz
2.4114 GHz 105.7 dBuV
2.4000 GHz 66.53 dBuV .
2.3901 GHz 52.06 dByV Signal Track
On Off

1
DI Al ek A A A I PN AL AM-AAAAN A

#VBW 300 kHz

(Ant 1)

Freg/Channel
Mkr3 2.3901 GHz
52.06 dBuV

T Center Freq

2.37000000 GHz

Freg/Channel

Mkrl 2.4175 GHz

1057 dBuV Center Freq

5.50000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
10.0000000 GHz

CF Step
900.000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Stop 10 GHz
Sweep 932.4 ms (401 pts)

Amplitude
105.7 dBuV

X Axis
2.4175 GHz

Signal Track
On Off

EST Technology Co., Ltd
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FCC ID: O7VMA191811

= Agilent
Mkrl 13.450 GHz
Ref 117 dBuV Atten 25 dB 54.77 dBuV

Peak

Log

Center Freq
15.0000000 GHz

Freg/Channel

10
dB/

10.0000000 GHz

Start Freq

Stop Freq
DI P S POV P YN B USRI NI 20 0000000 GHz
89.7
dBpVv CF Step
1.00000000 GHz
Auto Man
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 13.450 GHz 54.77 dBpV
Signal Track
On Off

= Agilent

Mkrl 21.0875 GHz
Ref 117 dBuV Atten 25 dB 53.39 dBuV
Peak
Log

Center Freq
22.5000000 GHz

I Freg/Channel

10
dB/

20.0000000 GHz

Start Freq

1 Stop Freq
/R VOVSUUIR U i SN RSN AUAUN SV /RURVS N NSO W 5 (000000 GHz
89.7
dBpv CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @ Freq 21.0875 GHz 53.39 dBuV
Signal Track
On Off
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FCC ID: O7TVMA191811

Mkrl 313.7 MHz
Ref 117 dBuV Atten 25 dB 58.66 dBuV

Peak 515.000000 MHz
Log

Center Freq

= Agilent Freg/Channel

10
dB/

30.0000000 MHz

Start Freq

1
DI WWWWWMW 1.00000000 GHz

Stop Freq

89.7

dBpVv CF Step
97.0000000 MHz
Auto Man
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @) Freq 313.7 MHz 58.66 dBuV
Signal Track
On Off
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FCC ID: O7VMA191811

CH6
= Agilent

Freg/Channel
Mkrl 313.7 MHz
Ref 117 dBpV Atten 25 dB 59.13 dBpV

Peak Center Freq

515.000000 MHz

Log

10
De]= Y A e s s s s B e ——— Start Freq
30.0000000 MHz

Stop Freq
89.7
dBpv CF Step
97.0000000 MHz
Auto Man
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 313.7 MHz 59.13 dBpV
Signal Track
On Off

= Agilent

Carh)

Freg/Channel

Mkrl 2.4400 GHz
Ref 117 dBuV Atten 25 dB 106 dBuV
Peak
Log

10
dB/ Start Freq
1.00000000 GHz

Center Freq
5.50000000 GHz

Stop Freq
89.7
dBpVv CF Step
900.000000 MHz
Auto Man
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 @ 2.4400 GHz 106 dBpV
Signal Track
On Off
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FCC ID: O7VMA191811

2= Agilent

Freg/Channel
Mkr1l 13.350 GHz

Ref 117 dBuV Atten 25 dB 54.38 dBuV

Peak

Log

10

B —m——rTF—FF¥——F—F—— Start Freq

10.0000000 GHz

Center Freq
15.0000000 GHz

Stop Freq
o I SN AU IS I SV AvSwun PR ISR WIS SRR SIS 0 0000000 GHz
89.7
dBpVv CF Step
1.00000000 GHz
Auto Man
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 13.350 GHz 54.38 dBpV
Signal Track
On Off

= Agilent

I Freg/Channel
Mkrl 21.0875 GHz

Ref 117 dBpV Atten 25 dB 53.58 dBuV
Peak

Log

10

P | = 2 e e e e s ————— Start Freq
20.0000000 GHz

Center Freq
22.5000000 GHz

1 Stop Freq
DI WMMMMWJWWWVMNMMMM 25.0000000 GHz
89.7
dBpv CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @) Freq 21.0875 GHz 53.58 dBuV
Signal Track
On Off
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FCC ID: O7VMA191811

CH11
] Freg/Channel
Mkr3 2.48603 GHz
S:faiﬂ dBuV 1Atten 25dB 53.43 dBuV Center Freq
2.47750000 GHz
Log
10
dB/ Start Freq
2.45000000 GHz
Stop Freq
DI W 250500000 GHz
89.7
dBuV CF Step
5.50000000 MHz
Auto Man
Start 2.45 GHz Stop 2.505 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 5.698 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 @ 2.46141 GHz 105.8 dBuV
p) @ 2.48355 GHz 52.29 dBpuV :
3 @) 2.48603 GHz 53.43 dBuV Signal Track
On Off

= Agilent

Freg/Channel

Mkrl 2.4625 GHz
Ref 117 dBpV Atten 25 dB 105.7 dBpV

Peak Center Freq

5 5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq

89.7
dBuVv CF Step
900.000000 MHz
Auto Man
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 @) 2.4625 GHz 105.7 dBuV
Signal Track
On Off
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FCC ID: O7VMA191811

= Agilent Freg/Channel
Mkrl 13.525 GHz

Es;&l? dBuV Atten 25 dB 54.16 dBpuV Center Freq
15.0000000 GHz

Log

10

B/ mFEert Start Freq
10.0000000 GHz

Stop Freq

89.7

000000 GHz

dBpVv CF Step
1.00000000 GHz
Auto Mag
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 13.525 GHz 54.16 dBpV
Signal Track
On Off

5 Agilent IFreq/ChanneI
Mkrl 21.1125 GHz
ngaiﬂ dBuVv Atten 25 dB 54.12 dBuV Center Freq
22.5000000 GHz
Log
10
P 1 e e e e S S — — E— Start Freq
20.0000000 GHz
1 Stop Freq
> I VSIS RTOUT I A B RSN SEVI WV SIS B BN - (000000 GHz
89.7
dBpv CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @ Freq 21.1125 GHz 54.12 dBpV
Signal Track
On Off
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FCC ID: O7TVMA191811

Mkrl 192.5 MHz
Ref 117 dBuV Atten 25 dB 59.02 dBuV

Peak 515.000000 MHz
Log

Center Freq

= Agilent Freg/Channel

10

dB/ | .t Start Freq
30.0000000 MHz

1
) S
89.7
dBpVv CF Step
97.0000000 MHz
Auto Mag
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 192.5 MHz 59.02 dBpV
Signal Track
On Off
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FCC ID: O7VMA191811

Test Mode: IEEE 802.11g TX (Ant 1)

CH1
Freg/Channel
Mkr3 2.3901 GHz
Eg;&.l? dBuVv Atten 25 dB 53.16 dBuV Center Freq
1 2.37000000 GHz
Log
10
dB/ Start Freq
2.31000000 GHz
Stop Freq
89.7
dBpVv CF Step
12.0000000 MHz
Auto Man
Start 2.31 GHz Stop 2.43 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 12.43 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 @ 2.4102 GHz 101 dBuV
2 @ 2.4000 GHz 68.61 dBpV :
3 @ 2.3901 GHz 53.16 dBuV Signal Track
On Off

= Agilent Freg/Channel
Mkrl 2.4175 GHz
Eg;&l? dBuV Atten 25 dB 101.3 dBuV Center Freq
1 5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq
DI o 10.0000000 GHz
89.7
dBpV CF Step
900.000000 MHz
Auto Man
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 2.4175 GHz 101.3 dBuV
Signal Track
On Off
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FCC ID: O7VMA191811

== Agilent

Mkrl 15.125 GHz
Ref 117 dBuV Atten 25 dB 55.33 dBuVv
Peak
Log

Center Freq
15.0000000 GHz

Freg/Channel

10
dB/

10.0000000 GHz

Start Freq

Stop Freq
DI WMWWWM—WW—A 20.0000000 GHz
89.7
dBpVv CF Step
1.00000000 GHz
Auto Man
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 15.125 GHz 55.33 dBuV
Signal Track
On Off

Mkrl 24.7125 GHz
Ref 117 dBuV Atten 25 dB 53.8 dBuVv
Peak
Log

I Freg/Channel

Center Freq
22.5000000 GHz

10
dB/

20.0000000 GHz

Start Freq

a1
5 R VTN AU PSS SN AN SO SN NSV SR W 5 000000 GHz

89.7

Stop Freq

dBuv CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 24.7125 GHz 53.8 dBpV
Signal Track
On Off
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FCC ID: O7TVMA191811

== Agilent
Mkrl 192.5 MHz
Ref 117 dBuV Atten 25 dB 58.91 dBuV

Peak 515
Log

Center Freq
.000000 MHz

Freg/Channel

10
dB/

30.0000000 MHz

Start Freq

T

Stop Freq

89.7

dBuV CF Step
97.0000000 MHz
Auto Man
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz _ Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 192.5 MHz 58.91 dBuV
Signal Track
On Off
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FCC ID: O7VMA191811

Freg/Channel
Mkrl 190.1 MHz
Ref 117 dBpuV Atten 25 dB 59.06 dBuV

Peak Center Freq

515.000000 MHz

Log

10
1= A e e s s s s s —— Start Freq
30.0000000 MHz

Stop Freq
Dl BRIV S NIPSVV ISV DN INSUNIV NSO INIIW.. | 00000000 GHz
89.7
dBuv CF Step
97.0000000 MHz
Auto Man
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz _ Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 190.1 MHz 59.06 dBuV
Signal Track
On Off

Freg/Channel
Mkrl 2.4400 GHz
ngai.l? dBuVv Atten 25 dB 101 dBuV Center Freq
5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq
89.7
dBpVv CF Step
900.000000 MHz
Auto Man
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 (1) 2.4400 GHz 101 dByV
Signal Track
On Off
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FCC ID: O7VMA191811

0 Agilent Freg/Channel
Mkrl 15.250 GHz

Ref 117 dBuV Atten 25 dB 53.73 dBpV Center Freq

o AN AN I I N NN N A NN 5 0000000 GHz

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
1.00000000 GHz
Auto Man

Start 10 GHz Stop 20 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep Freq Offset
Trace Type Amplitude 0.00000000 Hz

1) Freq 15.250 GHz 53.73 dBuV

Signal Track
On Off

H Freg/Channel
Mkrl 22.7375 GHz
Ref 117 dBpV Atten 25 dB 53.48 dBpV

Peak Center Freq

22.5000000 GHz

Log

10
| —m Start Freq
20.0000000 GHz

Stop Freq
DI BN VIR BRI ABIRSE 05 0000000 GHz
89.7
dBpV CF Step
500.000000 MHz
Auto Mar:
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 ) Freq 22.7375 GHz 53.48 dBuV
Signal Track
On Off

EST Technology Co., Ltd Report No. ESTE-R1302002 Page 100 of 180



